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3. Carrier Frequency Separation

Test Report Number: BTF230626R00401

3.1 Ant1
3.1.1 Test Result
Ant1
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit :
Mode | 1v0e | (MHz) | Type (MHz) (MHz) (MHz) | Verdict
GFSK SISO HOPP DH5 1.000 0.850 >=0.85 Pass
Pi/4ADQPSK | SISO HOPP 2DH5 1.250 1.282 >=0.855 Pass
8DPSK SISO HOPP 3DH5 1.003 1.293 >=0.862 Pass
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B Test Report Number: BTF230626R00401
LAB

4. Number of Hopping Frequencies

4.1 HoppNum
4.1.1 Test Result
TX Frequency Packet Num of Hopping Frequencies .
sl Type (MHz) Type ANT1 Limit Vet
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.1.2 Test Graph
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5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230626R00401

5.1 Ant1
5.1.1 Test Result
Ant1
Duration of : Num of Pulse in 4
Mode T-I)Z)(e Fr((a'\(jlllJ_'le;cyP_lz_a;;:t Single Pulse Og:ﬁg\éa:;n Observation Tirrl?;v(erilws) I(_r|nrr;|;[ Verdict
(ms) Period
DH1 0.380 31.600 320 121.600 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.634 31.600 158 258.172 |<=400| Pass
DH5 2.884 31.600 110 317.240 |<=400| Pass
2DH1 0.388 31.600 316 122.608 |<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.654 31.600 157 259.678 |<=400| Pass
2DH5 2.900 31.600 112 324.800 [<=400| Pass
3DH1 0.386 31.600 320 123.520 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 1.638 31.600 161 263.718 |<=400| Pass
3DH5 2.890 31.600 113 326.570 |<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230626R00401

6.1 Ref
6.1.1 Test Result
X Fr n Pack Level of Referen
Mode Type ((al\(jlllj—iez)cy 'I?;p :t ANT eve cde:1 )e ence
2402 DH5 1 5.99
GFSK SISO 2441 DH5 1 6.61
2480 DH5 1
2402 2DH5 1 5.86
Pi/4DQPSK SISO 2441 2DH5 1 6.10
2480 2DH5 1
2402 3DH5 1 5.51
8DPSK SISO 2441 3DH5 1 5.83
2480 3DH5 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph
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6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 6.75 -13.25 Pass
2441 DH5 1 6.75 -13.25 Pass
Sl | SIsg 2480 DH5 1 6.75 13.25 | Pass
HOPP DH5 1 6.75 -13.25 Pass
2402 2DH5 1 6.22 -13.78 Pass
. 2441 2DH5 1 6.22 -13.78 Pass
RUAPRESK | SISE 2480 2DH5 1 6.22 -13.78 Pass
HOPP 2DH5 1 6.22 -13.78 Pass
2402 3DH5 1 5.96 -14.04 Pass
2441 3DH5 1 5.96 -14.04 Pass
shsK | SIS 2480 3DH5 1 5.96 12.04 | Pass
HOPP 3DH5 1 5.96 -14.04 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 94 of 107
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



LAB

6.2.2 Test Graph
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